Pos Part Number Description Additional Text Quantity
1 A90101000044 Fork E2 cpl. 1.00
2 57013070100 PVC-CLAMP 7,9 MM HEYCO 3355 1.00
3 0025050126S Hex collar screw M5x12 ISA30 S 1.00
4 0025080256 HH collar screw M8x25 9.00
5 A90101038000 Handlebar clamp D=22 1.00
6 0032100356S AH-COLLAR SCREW M10X35 ISA45 2.00
7 A90101039000 Handlebar mount D=22 1.00
8 59030029000 HH NUT M20X1,5 WS=27 RIGHT SX RACING 1.00
9 A90101034015 Top triple clamp X=15mm 1.00
10 49001086000 COVERING CAP 1.00
11 49001081000 TAPERED ROLLER BEARING 32004X 2.00
12 0770360030 O-RING 36,00X3,00 NBR 1.00
13 46001086000 PROTECTION RING 20,1X39X5 1.00
14 A90101032015 Bottom triple clamp cmpl. x=15 1.00
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